
Volume 2 of 2
Municipal Assessments

Regional Master Plan for the Efficient
Delivery of Water and Sewer Services in

Cayuga County

Prepared for

Cayuga County Water and Sewer Authority
7413 County House Road

Auburn, New York

Revision 1
March 2019





Regional Master Plan for the Efficient Delivery of Water and Sewer Services in Cayuga County
Cayuga County Water and Sewer Authority, Cayuga County

Volume 2 of 2

Municipal Assessments

March 2019

Prepared for

Cayuga County Water and Sewer Authority

7413 County House Road

Auburn, New York 13021

Prepared by

Barton & Loguidice, D.P.C.
443 Electronics Parkway

Liverpool, New York 13088





Cayuga County Water and Sewer Authority Volume 2 of 2
[...]
(WWTP) to treat sewage generated within the Village.  The WWTP was constructed in the late 
1960s with no notable upgrades since.  The WWTP has been well-maintained, but is nearing the 
end of its useful life.  The wastewater collection system was constructed in the early 1920s of 
vitrified clay pipe.  Plant operators report significant I/I within the collection system that can 
affect WWTP operation.  Additionally, there are approximately 250 houses in the Town of 
Ledyard along the Cayuga Lake shoreline on Sunset Beach, Lake Road, and Honoco Road that 
are currently unserved.  The Village of Aurora is the logical entity to provide wastewater 
treatment for these developments. 
 
The result of cursory site assessments indicate substantial investment in the Villages water and 
sewer infrastructure is necessary.  For budgetary and planning purposes, improvements to the 
Village’s wastewater collection and treatment system, including the addition of Honoco, Sunset, 
and Lake Road developments could be as much as $18,715,000.  Details and cost basis are 
included herein.  The rehabilitation of the WWTP creates opportunity for the Village to serve 
otherwise unserved areas.  Serving these unserved areas will improve level of wastewater service 
in these new sewer districts, improve property values, and improve water quality in the southern 
end of Cayuga Lake. 
 
Potable water within the Village is provided by a small treatment facility owned and operated by 
Wells College.  Similar to the WWTP, the water plant equipment was commissioned in the late 
1960s.  The equipment is past its useful life and does not provide sufficient treatment to guard 
public health against changing water quality within Cayuga Lake. 
 
Rehabilitation of the Wells College water plant is not recommended.  The site is confined, 
owned by Wells College and any work within the existing building would be disruptive to both 
campus operations and the water system.  This evaluation recommends a regional approach to 
supplying potable water to the region, whether a construction of a new water plant or other 
alternatives that may be determined feasible.  This study evaluated construction of a new water 
plant and intake in deeper water to the north of the Village.  These improvements could cost as 
much as $11,500,000.  Taking a larger view, constructing a new water plant creates opportunity 
for Aurora to ultimately serve as a regional water hub for southwestern Cayuga County.  With 
additional investment into the Town of Ledyard, water transmission through Ledyard and into 
the Towns of Springport and Fleming would connect the Aurora water system to the Auburn and 
Owasco water systems.  This approach would provide improved resiliency and redundancy in 
Cayuga County’s water supply.  These alternatives should be evaluated in a preliminary 
engineering report for determining the most feasible water supply alternative for the Village and 
the region. 



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority 
 

 
Barton & Loguidice, D.P.C. - iv - 1980.001.001/02.18 

 
This Capital Improvement Plant (CIP) identifies the deficiencies and outlines reasonable next 
steps and strategies on structuring improvement projects to maximize public benefit while 
maintaining reasonable costs.  In the short-term the Village of Aurora should coordinate efforts 
with the Town of Ledyard and the Water and Sewer Authority to identify needs and 
opportunities for mutual benefit in developing the improvements jointly. 
 
 



Cayuga County Water and Sewer Authority Municipality Operations Efficiency and Capital Improvement Plan 
 

 
1980.001.001/02.18 - v - Barton & Loguidice, D.P.C. 

ABBREVIATIONS 
ADD  Average Daily Demand 
 
BMP  Best Management Practice 
 
C  Celsius 
CCI  Construction Cost Index (ENR) 
cfs  Cubic feet per second 
CT  concentration x time 
 
DEC  New York State Department of Environmental Conservation 
DMR  Discharge Monitoring Report 
DO  Dissolved oxygen 
DOT  New York State Department of Transportation 
DWSRF Drinking Water State Revolving Fund 
 
ECL  Environmental Conservation Law 
EDU  Equivalent Dwelling Unit 
EFC  New York State Environmental Facilities Corporation 
ENR  Engineering News-Record 
EPA  United States Environmental Protection Agency 
 
F  Fahrenheit 
fps  Feet per second 
 
gpd  Gallons per day 
GML  General Municipal Law 
gpm  Gallons per minute 
 
HAB  Harmful algal bloom 
HGL  Hydraulic Grade Line 
hp  Horsepower 
HPGN  High Precision Geodetic Network (1998) 
 
IUP  Intended Use Plan 
ISO  Insurance Services Office 
 
LF  linear feet 
 
MHI  Median Household Income 
MGD  Million gallons per day 
NAD83 North American Datum (1983) 
NAVD88 North American Vertical Datum (1988) 
NPSHa Net positive suction head available 



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority 

 
Barton & Loguidice, D.P.C. - vi - 1980.001.001/02.18 

ABBREVIATIONS (cont’d) 
NPSHr  Net positive suction head required 
NYSDOH New York State Department of Health 
NYSOPRHP New York State Office of Parks, Recreation, and Historic Preservation 
OCHD  Oneida County Health Department 
OIN  Oneida Indian Nation 
OMB  Office of Management and Budget 
 
PAC  Powdered activated carbon 
PACl  Polyaluminum chloride 
PER  Preliminary Engineering Report 
PHF  Peak Hourly Flow 
ppm  parts per million 
psig  Pounds per square inch (gauge) 
 
Q  Volumetric flow rate (gpm, MGD) 
 
scfm  Standard cubic feet per minute (68 degrees F and 1 atmosphere) 
SEQR  State Environmental Quality Review 
SPDES State Pollutant Discharge Elimination System 
SWPPP Storm Water Pollution Prevention Plan 
 
TDH  Total dynamic head 
THM  Trihalomethane 
TSS  Total suspended solids 
 
USACE United States Army Corps of Engineers 
USFWS United States Fish and Wildlife Service 
 



Cayuga County Water and Sewer Authority Municipality Operations Efficiency and Capital Improvement Plan 

 
1980.001.001/02.18 - 1 - Barton & Loguidice, D.P.C. 

1.0 INTRODUCTION 
On October 26, 2017 representatives of Barton & Loguidice, D.P.C. (B&L) and Cayuga County 
Water and Sewer Authority (CCWSA) conducted a cursory inspection of the Village of Aurora 
Water Treatment Plant (WTP), Wastewater Treatment Plant and nearby un-sewered residential 
areas.  This memorandum summarizes the current condition of the facilities, estimations of 
capacity, remaining service life, and strategies for improvement. 
 
This preliminary plan was conducted under CCWSA’s Regional Master Plan for the Efficient 
Delivery of Water and Sewer Services within Cayuga County.  This work was funded by a 
Department of State local government efficiency grant and matching funds provided by Cayuga 
County legislature. 
 
  



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority 

 
Barton & Loguidice, D.P.C. - 2 - 1980.001.001/02.18 

 



Cayuga County Water and Sewer Authority Municipality Operations Efficiency and Capital Improvement Plan 
 

 
1980.001.001/02.18 - 3 - Barton & Loguidice, D.P.C. 

2.0 WASTEWATER TREATMENT PLANT CONDITION ASSESSMENT 

2.1. Background 
The Village WWTP is located near the southwestern corner of the Village of Aurora on 
Main Street (NYS Route 90).  The WWTP and collection system are of original 
construction with no history of capital improvement projects since the time of its original 
installation in the late 1960s.  The WWTP currently operates at an average daily flow rate 
of 0.10 MGD.   The Village reports that flows occasionally approach SPDES permitted 
limits of 0.3 MGD during the spring which is likely attributed to seasonal inflow and 
infiltration (I/I) within the collection system.   

2.2. Facility Assessments 
The following assessments were noted in regards to the Village’s existing wastewater 
collection and treatment system at the time of B&L’s cursory site visit and treatment 
plant walkthrough with Village staff.  A table of WWTP asset assessments is included in 
Appendix A. 

2.2.1. Flows and Loadings 
The WWTP is designed for an average daily flow rate of 0.3 MGD.  The Operator 
indicated that the WWTP averages 0.1 MGD on an annual basis, and that the 
WWTP flows drop as low as 0.03 MGD to 0.05 MGD on average during the 
winter when Wells College is not in session.  The Operator further indicated that 
flows approach 0.2 MGD to 0.3 MGD during spring time wet weather events.  
Despite these variations in flow, the Operator indicated the WWTP is able to 
consistently meet effluent flow and load limitations. 
 
The operator indicated that the WWTP is currently under-loaded and expressed 
concern with the capacity of the sludge drying beds should the WWTP ever be 
utilized to full design loading potential. 

2.2.2. Treatment Processes 
As noted above, the Village’s WWTP consists of late 1960s era packaged 
extended aeration treatment process with no history of capital improvement.   

2.2.2.1 Influent Grit Removal 
Raw sewage enters the WWTP and flow through a comminutor and grit 
removal processes, which serve to remove or reduce heavier solids from 
the waste stream for more efficient secondary treatment operation. 



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority 
 

 
Barton & Loguidice, D.P.C. - 4 - 1980.001.001/02.18 

2.2.2.2 Influent Pumping and Flow Distribution 
Following influent grit removal, screened sewage is pumped via three (3) 
7.5 hp pumps, each rated for approximately 450 gpm.  The pumps 
discharge into a flow distribution box located in between the secondary 
treatment tanks and is used to split flows equally between the two tanks.  
The WWTP doses ferric chloride to the distribution box to aid in 
phosphorus removal.  The ferric solution and chemical feed pump are 
stored outside enclosure and adjacent to the flow distribution box.   

2.2.2.3 Packaged Treatment Tanks 
Flows split in the distribution box into one of two circular, concrete, 
packaged treatment tanks.  Each tank is approximately 46’-0” in diameter 
by 14’-0” average sidewater depth.  Each tank contains an extended 
aeration basin and an aerobic digester basin along the outside ring, and a 
secondary clarifier of approximately 18’-0” in diameter central to each 
packaged tank.   

 
The packaged treatment system operates with three (3) 40 hp centrifugal 
blowers which are used for the extended aeration treatment and aerobic 
digesters.  Both treatment tanks use coarse bubble diffusers. 

 
The packaged treatment tanks and flow distribution box generally showed 
signs of age.  The influent process piping and electrical conduit 
connections showed evidence of past differential settling between the 
tanks.  These connections had visible pipe repair clamps, extra lengths of 
conduit and junction boxes, etc. that the operator described as the result of 
previous emergency repairs and settlement related shear breaks.  The flow 
distribution box also appeared visibly settled on one side more so than the 
other.  This settlement appears to have caused some cracking of the 
concrete structure.   
 
In general, the metals and concrete coatings appeared to be aged.  Metals 
showed evidence of rusting and the concrete generally showed evidence of 
cracking and spalling.  The Operator noted that the carbon steel tank 
internals are regularly blasted and recoated.  Although well maintained 
over the years, the carbon steel tank internals cannot be blasted and 
recoated any further.  This equipment should be replaced. 

2.2.2.4 Aerated Lagoons 
Following the secondary clarifiers, wastewater flows by gravity into a 
two-basin aerated lagoon system.  The wastewater flows through the 



Cayuga County Water and Sewer Authority Municipality Operations Efficiency and Capital Improvement Plan 
 

 
1980.001.001/02.18 - 5 - Barton & Loguidice, D.P.C. 

lagoons in series 
configuration.  Each 
aerated lagoon is 
approximately 
11,000 square feet in 
surface area and 10’-
0” deep with sloped 
sides.  The lagoons 
are aerated with two 
(2) 10 hp centrifugal 
blowers and coarse 
bubble diffusers placed along the central dividing wall. 
 
At the time of B&L’s site visit the lagoons had visible algal growth on the 
surface.  The operator indicated that the algal growth occasionally results 
in SPDES permitted effluent TSS violations. 

2.2.2.5 Disinfection  
Following the aerated lagoon treatment the Village disinfects the 
wastewater with a liquid sodium hypochlorite solution and then 
dechlorinates using a sodium bisulfite feed.  The Operator has a year-
round chlorine residual limit of 0.05 mg/L and has stated that 
approximately two (2) gallons of hypochlorite is used per day for 
disinfection.  Following disinfection, the treated effluent is discharged into 
Paines Creek/Cayuga Lake via a gravity outfall pipe. 

2.2.2.6 Solids Handling 
Stabilized waste sludge from the aerobic digesters is pumped via one (1) 5 
hp waste sludge pump rated for 50 gpm and sent to two on-site sludge 
drying beds.  Each sludge drying bed is approximately 2,200 square feet in 
area and the sludge drying beds are not covered.  Village reports 
approximately 30% solids out of sludge drying beds and reportedly hauls 
50-60 dry tons of sludge per year to Seneca Meadows Landfill.  The 
Village currently pays $45/ton for sludge hauling and disposal. 

2.2.3. Buildings 
The WWTP site contains two (2) main buildings used as part of the WWTP 
operation and maintenance.  The WWTP site also contains three (3) additional 
buildings used for other Village uses.  

Figure 2-1: Tertiary Lagoon 



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority 
 

 
Barton & Loguidice, D.P.C. - 6 - 1980.001.001/02.18 

2.2.4. Control Building 
The WWTP control building is of brick wall and flat roof construction and is 
approximately 2,800 square feet.  This building has multiple rooms and houses 
the equipment described below: 
 
Grit Removal Room: The main level of the control building contains a grit 
removal room which contains the WWTP’s influent channel and grit 
removal/solids grinding systems as described below. 
 
Control Room/Laboratory: The main level of the WWTP control building also 
contains a control room complete with some office space and a small laboratory.  
This room contains the majority of the control systems including the motor 
control center (MCC), and all WWTP control/alarm systems.   
Blower Room – Adjacent to the control room is a blower and equipment room.  
This room currently houses three (3) 40 hp blowers and two (2) 10 hp blowers 
along with local blower control systems.   
 
Sludge Pumping Room: Below the blower room is a sludge pumping room.  This 
room contains the WWTP’s waste sludge pump and local sludge pump and 
influent pump control systems. 
 
Influent Pumping Room: Below the sludge pumping room is the WWTP’s 
influent pumping room.  This room contains the three (3) influent wastewater 
pumps.  There are no local controls stored within this room. 

2.2.5. Chlorination Shed 
The WWTP also contains a chlorination building used to store chlorination and 
de-chlorination chemicals.  This building is approximately 250 square feet and is 
used for bulk chemical storage and chemical feed equipment.   

2.2.6. Controls 
Instrumentation and Control: The WWTP operates using an out of date MCC and 
out of date control equipment.  Spare parts are reported to be difficult to locate.  
The Operator indicated the need to borrow parts from units that are not in service 
as needed to use as temporary fixes until new parts can be sourced and installed. 

2.2.7. Emergency Power 
The WWTP is equipped with a 150 kW diesel-driven emergency generator.  The 
operator reports that this generator is capable of running all of the building and 
process equipment except for the control building’s heating system. 



Cayuga County Water and Sewer Authority Municipality Operations Efficiency and Capital Improvement Plan 
 

 
1980.001.001/02.18 - 7 - Barton & Loguidice, D.P.C. 

2.2.8. Collection System 
The collection system is a separate sewer system that was originally installed in 
the 1920s and consists mainly of vitrified clay pipe.  The WWTP operator reports 
that there is a significant amount of seasonal I/I.  Spring time wet weather events 
are reported to push the WWTP near its permitted flow limitation.  The Village 
collection system is not reported to have any history of sanitary sewer overflow 
(SSO) events.   
 
One previous I/I study was conducted for the Village’s collection system in the 
1990s.  The findings of the report indicated that it was not cost effective to 
rehabilitate the sewer system at that time.  There is no history of sanitary sewer 
rehabilitation work within the Village’s collection system. 

2.3. Deficiencies  

2.3.1. Treatment Processes 
The WWTP does not have any 
influent screening which could 
lead to increased wear on all 
downstream equipment.  The 
influent pumping room has a 
history of flooding and no 
sump pump or contingency 
plan for draining potential 
flood waters.  Cracking and 
history of settlement related 
problems with the treatment 
tanks.  The Operator reports seasonal algae problems within the aerated lagoons 
which have contributed to sporadic TSS permit exceedances. 

2.3.2. Buildings 
The control building appeared to be in good condition given its age.  There were 
no major deficiencies noted in the brickwork, windows, doors, painting, etc. The 
building has a flat roof.  The roof is reported to be of original construction and 
was not observed; therefore, potential deficiencies are unknown. 
 
The operator indicated that the WWTP influent pump room has flooded at least 
once in the past.  This room was reported to have been submerged to an elevation 
just below the motors of the pumps.  The influent pumps are original to the plant 
construction and should be considered for replacement.  Premium efficiency 
motors and variable speed controls should be considered to improve operational 
efficiency.  Consideration should be given to replacing the influent pumps with 

Figure 2-2: WWTP Typical Process Tank 



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority 
 

 
Barton & Loguidice, D.P.C. - 8 - 1980.001.001/02.18 

submersible pumps in a dry-pit configuration to guard against the risk of future 
flooding.  

2.3.3. Controls and Electrical Systems 
Equipment age and difficulty of locating replacement parts creates increased risk 
of equipment failure and permit exceedances. 

2.3.4. Collection System 
The operator reports significant I/I in the collection system.  Much of the 
collection system is reported to be vitrified clay pipe (VCP).  VCP is an inert 
material and resistant to sulfide attack making a very durable material.  However, 
VCP is also brittle and is known to shift and crack in the subsurface at joints.  
These characteristics make VCP prone to root intrusion and I/I.  VCP was 
typically manufactured in 4-foot sections, increasing the joint frequency, 
increasing the frequency for points of inflow to the sewer system. 

2.4. Potential for Outside Users 
The Village of Aurora and CCWSA discussed the possibility of adding additional outside 
users to the Villages wastewater systems.  These potential users are located in two areas 
within the Town of Ledyard, along Sunset Beach Road and Honoco Road.  Following 
discussions of these areas B&L conducted a windshield survey of both potential service 
areas.  Results of the discussions with the Village and the windshield survey are included 
below. 

2.4.1. Sunset Beach Road 
The Sunset Beach Road area in the Town of Ledyard contains approximately 35 
properties along the banks of Cayuga Lake.  Residents in this area typically have 
outhouses for sanitary waste disposal and are reported to draw lake water into 
their dwellings for grey water uses.  This area is not served by municipal water.  
[...]
o If other treatment technologies should be incorporated into the final 
design. 

- These decisions will be driven by the extent of load increase from outside 
districts and load decrease by reducing I/I within the Village. 

These initial evaluations will determine future land use, cost of improvement, and 
constructability at the Site.  Once this initial scope is set, the Village and Town 
should evaluate environmental and cultural resource impacts of the proposed 
sewer collection and plant improvement project under the State Environmental 
Quality Review Act (SEQRA). 
 
Similar to the water project, surveying and geotechnical engineering are 
recommended initial activities to support preliminary design. 

4.2.2. Detailed Design and Specification 
On endorsement of the engineering report and basis of design, then engineering 
team will develop plans and specifications in sufficient detail to fully describe the 
construction and performance of the finished works.  With these documents, the 
Village can solicit bids from contractors for the construction of the work. 

4.2.3. Preliminary Schedule 
Similar to a water project, wastewater treatment improvement projects must start 
with a detailed engineering study.  The engineering study is the prerequisite to 
making the project available to any source of funding.  The funding cycle follows 
an annual cycle outlined below.  To make the project eligible for long-term 
financing there are several Board actions that must be coordinated with this 
annual cycle.  To have the project listed on the 2019-2020 CWSRF intended use 
plan the following major actions must be taken: 

 
Preliminary Engineering Report complete: July 2018 
Final IUP issued: December 2018 
SEQR/SERP Negative Declaration: March 2019 
Petitions for District Formation: April 2019 
Map, Plan, and Report for new sewer district: June 2019 
(T) Ledyard Board Resolution for District Form.:June 2019 
Bond Resolution: June 2019 
WIIA Grant Application: July 2019 
Full CWSRF Application: July 2019 
Finalize Funding Packages: August 2019 
Design/Bid Improvements: Fall/Winter 2019/2020 



Cayuga County Water and Sewer Authority Municipality Operations Efficiency and Capital Improvement Plan 
 

 
1980.001.001/02.18 - 25 - Barton & Loguidice, D.P.C. 

4.2.1. Planning-Level Costs 
Estimated cost for construction of a new intake and filtration plant is $18,715,000, 
broken down as follows: 
 

Table 4-3: Aurora WWTP Improvement Costs 

Item Cost 
WWTP Improvements $7,300,000 
I/I Improvements $1,500,000 
Town Sewer Districts (240 EDUs) 

Duplex grinders $1,440,000 
Main lift station $150,000 
Low-pressure sewer (4.3 miles) $980,000 
Structures $250,000 

Subtotal $11,620,000 
Contingency (30%) $3,500,000 
Engineering, Legal, Administrative 
(20%) 

$2,325,000 

Escalate 3% / year to mid-point of 
Construction (9%) $1,270,000 

Total Opinion of probable cost $18,715,000 
 
These costs should be considered planning-level costs are defined by the 
American Association of Cost Engineers International (AACEI) as a Class 5 
Estimate.  Class 5 estimates are developed at the 0% -2% level of design 
development and are based on comparative costs of similar work elsewhere, 
parametric cost models, and judgement (AACE International, 2011). 

 



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority 
 

 
Barton & Loguidice, D.P.C. - 26 - 1980.001.001/02.18 

  



Cayuga County Water and Sewer Authority Municipality Operations Efficiency and Capital Improvement Plan 
 

 
1980.001.001/02.18 - 27 - Barton & Loguidice, D.P.C. 

5.0 PROGRAM STRUCTURE AND RECOMMENDED NEXT STEPS 
Oftentimes the greatest challenge to conducting capital improvement projects is identifying and 
securing sources of funding to complete the work.  The purpose of this section is to provide some 
general guidance to the Village of Aurora and WSA on the State funding programs for which the 
Village and these projects may qualify. 
 
There are a number of funding sources available within New York State.  These sources include 
grant with no obligation for repayment and long-term loan, financed by the New York State 
Environmental Facilities Corporation (EFC).  The EFC manages the State Revolving Loan Fund 
(SRF).  The SRF within each state is funded by the U.S. Environmental Protection Agency 
(EPA) through Congressional appropriations intended to assist municipalities in complying with 
Federal and State clean water and drinking water regulations. 
 
The EFC manages two funding programs: the Clean Water SRF (CWSRF) and the Drinking 
Water SRF (DWSRF), to fund wastewater and drinking water system improvements, 
respectively.  Additionally, the U.S. Department of Agriculture (USDA) Rural Utility Service 
(RUS) administers similar funding opportunities specifically for rural communities whose 
population is less than 10,000. 
 
There are several factors that affect eligibility for grant and subsidized loan including public 
health risks, status of the water body impairment, median household income within the 
community and other factors.  Depending on the factors, the community can receive grant and/or 
subsidized financing down to 0% interest.  Data sheets for both the Village Aurora and the Town 
of Ledyard are included in Appendix C.  These data sheets include statistics commonly used by 
the EFC to determine funding eligibility (ESD, 2017). 

5.1. Clean Water, Wastewater Treatment Improvements 
As identified in this report, the Village of Aurora should plan to replace its wastewater 
treatment plant.  This improvement should include the formation of sewer districts within 
the Sunset Beach, Lake Road, and Honoco Road neighborhoods for improved sanitation 
and at the south end of Cayuga Lake and reduce public health risks to these densely 
developed areas.  This work should be done cooperatively with the Town of Ledyard. 
 
The first step in the process would be execution of an Engineering Report.  The Village 
will need to retain an engineer to conducted a detailed evaluation of the facilities and 
submit this report in the prescribed form to the EFC for listing on the annual Intended 
Use Plan (IUP).  The EFC offers Engineering Planning Grants (EPGs) to cover the cost 
of the engineering study, however the Village of Aurora MHI is too high to qualify for an 
EPG to start the improvement process.  Refer to Table 5-1. 
 



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority 
 

 
Barton & Loguidice, D.P.C. - 28 - 1980.001.001/02.18 

Table 5-1: Funding Eligibility 

Parameter EPG 
Eligbility (V) Aurora (T) Ledyard 

Median Household 
Income (MHI) ≤$65,000 $70,833 $64,219 

 
The engineering study is the first necessary step in securing funding for an improvement.  
Since the Village would not qualify for an EPG, several options exist to proceed.  The 
Village and the Town could undertake a joint project to improve sewer service to 
Honoco, Sunset, and Lake Road and expand the WWTP to take the additional loads.  
Based on MHI, the Town could qualify for an Engineering Planning Grant.  
Alternatively, the Village could fund an engineering study from its General Fund, or the 
WSA could undertake the engineering study on behalf of both the Town and Village. 
 
The Engineering study should evaluate the following aspects: 
1. I/I study within the Village. 
2. Honoco, Sunset, Lake Road sewer districts with interest survey. 
3. WWTP upgrade/asset renewal. 
 
Based on census data, it appears both the Village and the Town would be eligible for up 
to $5,000,000 or 25% project cost in the form of grant under the Water Infrastructure 
Investment Act (WIIA).  Financing of the remaining debt may likely be at market rates 
amortized over 30 years. 
 
Aside from New York State EFC, USDA Rural Development (RD) is another source of 
financing.  Both the Town and Village would be eligible for market rate financing 
however neither would be eligible for any grants through this program.  USDA RD offers 
similar market rate financing, but can offer amortizations up to 38 years. 

5.2. Drinking Water Improvements  
Unlike the Clean Water funding program, the Drinking Water funding program does not 
offer planning grants to fund preliminary engineering studies.  Other aspects of the 
program are similar.  Under the DWSRF, a municipality can receive up to $3,000,000 or 
60% of the project cost.  It appears the Village would be eligible for market rate 
financing to finance the cost of construction. 

 



Cayuga County Water and Sewer Authority Municipality Operations Efficiency and Capital Improvement Plan 
 

 
1980.001.001/02.18 - 29 - Barton & Loguidice, D.P.C. 

REFERENCES 
AACE International. (2011). Cost Estimating Classification System - As Applied in the 

Engineering, Procurement, and Construction for the Process Industries. Morgantown: 
AACEI. 

ESD. (2017). 2017 CFA Resources. Albany: New York State Empire State Development. 
OMB. (2015). Guidelines and Discount Rates for Benefit-Cost Analysis for Federal Programs. 

Office of Management and Budget. Washington, D.C.: Government Printing Office. 
 
 





 

 

APPENDIX A 
WASTEWATER TREATMENT PLANT ASSET SUMMARY 

  





B&L JOB NO.: 1980.001.001

RDO/GDM
10/26/2017

Bonnie Bennet ((V) Aurora), Kurt Wilmot ((V) Aurora), Jeanine Wilson (CCWSA), Greg Mosure (B&L), Ryan O'Mara (B&L)

Influent Flow Measurement

Type: Parshall Flume

Influent Pumping

Type of Pumps: (1) Chicago Pump; (2) Aurora Pumps

No. of Pumps: 3

Pump HP: 7.5

Pump Capacity: 450 gpm @ 29' TDH (each)

Grit Removal

Type: Grit Removal and Comminutor

Bypass (Y/N): Y

Biological Treatment

Tanks:

  Flow Splitter Box (Y/N):

  Type: Extended Aeration (w/ Contact and Reaeration Zones)

  DO on Aeration: No

  No of Units: 2; Only 1 unit in operation at time of site visit

DATE:

REGIONAL MASTER PLAN
CAYUGA COUNTY WATER AND SEWER AUTHORITY (CCWSA)

System Component  CommentsObservations

TYPE OF SYSTEM:
Wastewater Treatment Plant

MUNICIPALITY:
(V) Aurora

SITE ASSESSMENT BY:

ATTENDEES:

Pump Room has history of
flooding.  Operator reports water
level has previously risen to
bottom of pump motors.
Operator has stated plans to swap
out to drypit submersible pumps in

Influent pumps discharge to splitter box; flow can be
split between two (2) package treatment tanks.
Aeration and Aerobic Digester around central clarifier.

Page 1 of 4



B&L JOB NO.: 1980.001.001

RDO/GDM
10/26/2017

Bonnie Bennet ((V) Aurora), Kurt Wilmot ((V) Aurora), Jeanine Wilson (CCWSA), Greg Mosure (B&L), Ryan O'Mara (B&L)

DATE:

REGIONAL MASTER PLAN
CAYUGA COUNTY WATER AND SEWER AUTHORITY (CCWSA)

System Component  CommentsObservations

TYPE OF SYSTEM:
Wastewater Treatment Plant

MUNICIPALITY:
(V) Aurora

SITE ASSESSMENT BY:

ATTENDEES:

Blowers:

  No. of Blowers: 3

  Blower Capacity (HP): 40 hp (each)

  Coarse/Fine Bubble: coarse

Secondary Clarifiers

Flow Splitter Box (Y/N): Clarifiers are central to each package tank

Type: Center Feed

No of Units: 2; Only 1 running at time of site visit

Disinfection

Type: currently feeding approximatey 2 gallons of hypo per day

Seasonal Limits? All Year Limit

Effluent Pumping Gravity flow to creek next to WWTP

Hypochlorite and Sodium Bisulfite Feeds for
Chlorination/De-Chlorination

Following each secondary is a two basin, aerated lagoon polishing step. Lagoons are run in series prior to effluent disinfection. Each lagoon is 10'
deep. Lagoons have (2) 10-hp blowers. Operator indicates a combination of algea and ducks/geese contribute to effluent suspended solids near

or approachingpermit limits.

Page 2 of 4



B&L JOB NO.: 1980.001.001

RDO/GDM
10/26/2017

Bonnie Bennet ((V) Aurora), Kurt Wilmot ((V) Aurora), Jeanine Wilson (CCWSA), Greg Mosure (B&L), Ryan O'Mara (B&L)

DATE:

REGIONAL MASTER PLAN
CAYUGA COUNTY WATER AND SEWER AUTHORITY (CCWSA)

System Component  CommentsObservations

TYPE OF SYSTEM:
Wastewater Treatment Plant

MUNICIPALITY:
(V) Aurora

SITE ASSESSMENT BY:

ATTENDEES:

Digester/Solids Handling Central aeraobic digesters to each package tank

Primary Digester:

  Type: aerobic digester in each package tank

  No. Units: 2

Digester Blowers:

Sludge Disposal two sludge drying beds onsite;

Waste Sludge Pump (1) 5 HP, 50 gpm, older moyno pump

Chemical Feed Systems

Type:

Bulk Chemical Storage Volume:

Controls

Age:

Emergency Generator

Size: 150 kW

Misc. Site/Civil

Other:

Ferric Feed to aeration tank splitter box for phosphorus
control
55 gal drum stored outside adjacent to package
treatment tanks

blowers run off of 40 hp treatment tank blowers along
with aeration system for extended aeration treatment

Operator reports ~30% solids out
of drying beds

Operator reports all controls
working; however indicated that
parts for MCCs are difficult to
locate.  Operator indicated he is
able to use parts from spare MCC
units as needed until new parts are

Operator states this is able to run
entire WWTP except for heat

Operator indicated (and showed signs of) tank settling
and possible tank floatation (buoancy).  Operator
indicated that this settling has caused pipe breaks and
conduit breaks in the past.

Page 3 of 4



B&L JOB NO.: 1980.001.001

RDO/GDM
10/26/2017

Bonnie Bennet ((V) Aurora), Kurt Wilmot ((V) Aurora), Jeanine Wilson (CCWSA), Greg Mosure (B&L), Ryan O'Mara (B&L)

DATE:

REGIONAL MASTER PLAN
CAYUGA COUNTY WATER AND SEWER AUTHORITY (CCWSA)

System Component  CommentsObservations

TYPE OF SYSTEM:
Wastewater Treatment Plant

MUNICIPALITY:
(V) Aurora

SITE ASSESSMENT BY:

ATTENDEES:

Comments/Notes:

 -> Entire WWTP indicated to be of 1970's era construction with no history of major improvement projects.

Operator indicated an I/I study was conducted in the early 1990's; due to excess WWTP capacity it was not cost effective to implement at that time.

the majority of the sewer mains throughout the Village are clay tile pipe installed in the early 1920's.  Separate sewer system; no SSO history

0.03 MGD during Wells College winter break.  0.2-0.3 during spring rains.  Operator indicated that I/I is an issue with the current collection system and that

 -> WWTP designed for 0.3 MGD.  Current avg. flow during late summer/fall (peak season for Wells College activities) is 0.1 mgd; late fall 0.05 MGD;

homeowners.  Honoco Road does have a homeowners association.

 was never completed.  Sunset Beach homeowners association has disbanded and the roadway ownership has since been divided equally among 35

 -> The possibility of adding outside users (Sunset Beach and Hnoco Road) was discussed. Sunset beach has previously had water mains installed, but the project

 -> SPDES limits include Nitrogen (ammonia) and phosphorus limits as well as year round disinfection. Low residual limits require de-chlorination to meet permit

 -> potential outside users include Cooks Dairy Farm and Mackenzie Childs.  Mackenzie Childs currently operates private water system.

 -> Sludge is currently hauled to Seneca Meadows Landfill; approximately 50-60 dry tons per year at approximately 30% solids

 -> Village indicated the Inns of Aurora are planning to construct a conference center and year round wedding venue (estimated 5,000 gal of sewage per event)

Page 4 of 4



 

 

 

APPENDIX B 
WATER PLANT ASSET SUMMARY 

  





B
&

L 
J O

B
 N

O
.:

1
9

8
0

.0
0

1
. 0

0
1

B
o

n
n

ie
 B

en
n

et
 (

(V
) 

A
u

ro
ra

),
 K

u
rt

 W
ilm

o
t 

((
V

) 
A

u
ro

ra
),

 J
ea

n
in

e 
W

ils
o

n
 (

C
C

W
SA

),
 G

re
g 

M
o

su
re

 (
B

&
L)

, R
ya

n
 O

'M
ar

a 
(B

&
L)

, B
ri

an
 B

ro
w

n
 (

W
el

ls
)

R
aw

 W
at

e
r

T y
p

e:

A
ge

:
Ea

rl
y 

1
9

0
0

's

Lo
w

 L
if

t 
P

u
m

p
s

Ty
p

e 
o

f 
P

u
m

p
s:

N
o

. o
f 

P
u

m
p

s:
2

P
u

m
p

 H
P

:
7

5
 H

P
 A

u
ro

ra
; 4

0
 H

P
 W

ilo

P
u

m
p

 C
ap

ac
it

y:
2

1
0

-2
3

5
 g

p
m

 (
A

u
ro

ra
);

 1
9

0
-2

3
0

 g
p

m
 (

W
ilo

)

D
ia

to
m

a
ci

o
u

s 
[...]
levels of clean “extraneous” flow to the new WWTP.

The Town of Aurelius also owns, operates and maintains several water and sewer districts that
generally border its eastern boundary line shared with the City of Auburn.  Water Districts 1 and
2 serve the NYS Route 5 and U.S. Route 20 commercial corridor, which includes the Cayuga
County Business Park, and residential areas north and south thereof.  The water system assets
vary in age, and includes some “bottlenecks” which should be addressed for improving fire flow,
looping and redundancy for supplying current/future commercial and industrial users.  The
opportunity also exists for simplifying water supply and billing procedures, particularly in Water
District 1 where water is supplied and master metered by the City and CCWSA for Aurelius and
Town of Springport customers.  It is suggested that the hydraulic model previously developed for
Water Districts 1 and 2 be updated to reflect the current water system and demands, and for
developing a capital improvement plan to best serve future development in the area.



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority

Barton & Loguidice, D.P.C. - iv - 1980.001.001/05.18

The sewer systems serving the Aurelius Sewer District and the Elmhurst Sewer District also vary
in age, but have generally been well maintained by the Town. The Ellis Drive Pump Station has
recently been experiencing issues with fats, oils and grease from the Cayuga Milk Ingredients
process waste; the County EDA is currently working with CMI, the Town, and an engineering
consultant to develop a long-term solution to the current issues and for accommodating future
development within the business park.

It is suggested that the Town also populate the shared AMP database with its water and sewer
assets serving the eastern special districts to place these assets on the same level of preventative
O&M as those within the Lakeshore Sewer District and Water District No. 3.



Cayuga County Water and Sewer Authority Municipality Operations Efficiency and Capital Improvement Plan

1980.001.001/05.18 - v - Barton & Loguidice, D.P.C.

Abbreviations

ADD Average Daily Demand

BMP Best Management Practice

C Celsius
CCHD Cayuga County Health Department
CCI Construction Cost Index (ENR)
CCWSA Cayuga County Water and Sewer Authority
cfs Cubic feet per second
CT concentration x time

DEC New York State Department of Environmental Conservation
DMR Discharge Monitoring Report
DO Dissolved oxygen
DOT New York State Department of Transportation
DWSRF Drinking Water State Revolving Fund

ECL Environmental Conservation Law
EDU Equivalent Dwelling Unit
EFC New York State Environmental Facilities Corporation
ENR Engineering News-Record
EPA United States Environmental Protection Agency

F Fahrenheit
fps Feet per second

gpd Gallons per day
GML General Municipal Law
gpm Gallons per minute

HAB Harmful algal bloom
HGL Hydraulic Grade Line
HMI Human-machine interface
hp Horsepower
HPGN High Precision Geodetic Network (1998)

IUP Intended Use Plan
ISO Insurance Services Office

LF linear feet

MHI Median Household Income
MG Million gallons
MGD Million gallons per day



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority

Barton & Loguidice, D.P.C. - vi - 1980.001.001/05.18

Abbreviations (cont’d)
NAD83 North American Datum (1983)
NAVD88 North American Vertical Datum (1988)
NPSHa Net positive suction head available
NPSHr Net positive suction head required
NYSDOH New York State Department of Health
NYSOPRHP New York State Office of Parks, Recreation, and Historic Preservation

OMB Office of Management and Budget

PAC Powdered activated carbon
PACl Polyaluminum chloride
PER Preliminary Engineering Report
PHF Peak Hourly Flow
ppm parts per million
psig Pounds per square inch (gauge)

Q Volumetric flow rate (gpm, MGD)

RAS Return activated sludge

SBR Sequencing Batch Reactor
scfm Standard cubic feet per minute (68 degrees F and 1 atmosphere)
SEQR State Environmental Quality Review
SPDES State Pollutant Discharge Elimination System
SWPPP Storm Water Pollution Prevention Plan

TDH Total dynamic head
THM Trihalomethane
TSS Total suspended solids

USACE United States Army Corps of Engineers
USFWS United States Fish and Wildlife Service

WAS Waste activated sludge



Cayuga County Water and Sewer Authority Municipality Operations Efficiency and Capital Improvement Plan

1980.001.001/8.18 1 Barton & Loguidice, D.P.C.

1.0 Introduction

This Municipality Operations Efficiency and Capital Improvement Plan (CIP) was
conducted under CCWSA’s Regional Master Plan for the Efficient Delivery of Water and Sewer
Services within Cayuga County.  This study was funded by a Department of State local
government efficiency grant and matching funds provided by Cayuga County legislature.

The Town of Aurelius and Village of Cayuga were considered jointly under this CIP in
consideration of the joint water and sewer infrastructure projects that the two municipalities
completed during the 6-year period 2010 to 2016.  Barton & Loguidice, D.P.C. (B&L) served as
the Engineer of Record for these joint infrastructure improvement projects.  The joint sewer
project constructed a new sanitary collection system within the Town’s Lakeshore Sewer
District, and replaced the Village’s “main” pumping station and wastewater treatment plant.

The joint water project constructed a new water transmission main along West Genesee
Street Road between Limekiln Road and the Village of Cayuga, replaced all water mains in the
Village, and extended public water service to Town lakeshore areas north and south of the
Village within Water District No. 3.  New water infrastructure also included a new storage tank
and water treatment building in the Town, which facilitated decommissioning of the Village’s
water treatment plant.  All told, the Town and Village invested $17 million in these joint
infrastructure projects.

The Town of Aurelius also provides public sewer service to areas bordering the City of
Auburn within its Aurelius Sewer District and Elmhurst Sewer District, respectively. The
Aurelius Sewer District includes the Cayuga County Business Park the Route 5&20 corridor,
providing municipal sewers to “large” commercial and industrial users that include the Finger
Lakes Mall, the Home Depot complex, Grober Nutrition, LLC, and Cayuga Milk Ingredients, as
well as the Cayuga County BOCES campus.

Public water service is provided to the above areas as well within the Aurelius Water
District, with water supplied by the City of Auburn.

This memorandum summarizes the current condition of the facilities, estimations of
capacity, remaining service life, and strategies for improvement.



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority

Barton & Loguidice, D.P.C. 2 1980.001.001/8.18

2.0 Wastewater Treatment Plant Assessment

2.1. Background

The Village’s WWTP is located along River Road north of the Village of Cayuga
in the Town of Aurelius. The construction of the Village of Cayuga’s new Wastewater
Treatment plant was completed in the spring of 2016 under a “joint” sewer project with
the Town of Aurelius. The plant, and all its equipment “assets”, are therefore no more
than 3-years old, and are generally in very good condition.

2.2. Facility Assessments

The Town and Village received a Local Government Efficiency (LGE) grant as
part of its Joint Water and Sewer Projects to install new water meters and billing
software, and to purchase asset management software for implementing a shared Asset
Management Plan (AMP) that covers the water and sewer systems serving the Village
and surrounding Town water/sewer districts. A table of WWTP assets is included in
Appendix A.

2.2.1. Flows and Loadings

The WWTP was designed for the flows and loads summarized in Table 2-1;
design data was obtained from the WWTP Final Basis of Design Report, dated
October 2012 and prepared by B&L.  The WWTPs Chief Operator was contacted
to obtain the current flows and loads at the plant for 2017 (1-year period) as
reported to the NYSDEC under SPDES Permit #NY-0262102.

Table 2-1:  Cayuga-Aurelius WWTP Operating Parameters

Parameter Design
Flow/Loads

Current
Flows/Loads

% Capacity
Used

Influent Flow
MGD
Average daily 0.13 0.090 69%
Maximum daily 0.26 0.268 100%
Peak hourly 0.52 N/A --
Peak Instantaneous 0.72 N/A --
Influent Biochemical Oxygen Demand (BOD5)
lbs/day
Average 260 82 32%
Maximum Month 542 116 22%
Influent Total Suspended Solids
lbs/day
Average 300 67 21%
Maximum Month 470 95 20%



Cayuga County Water and Sewer Authority Municipality Operations Efficiency and Capital Improvement Plan

1980.001.001/8.18 3 Barton & Loguidice, D.P.C.

2.2.2. Treatment Processes

The Village’s WWTP employs an activated sludge biological process
within a single treatment tank to achieve SPDES permit effluent limits.  The
treatment train generally consists of headworks screening, aeration and settling
within two parallel sequencing batch reactor (SBR) tanks, and seasonal
disinfection by ultraviolet (UV) disinfection prior to discharge to the Seneca
River.  Waste solids, or sludge, is treated within two parallel aerobic digester
tanks, followed by dewatering and stabilization via two (2) reed beds.  The reed
beds have yet to be cleaned of waste solids; when this is done, the likely disposal
site will be an area landfill. Details of each major unit process follows, depicted in
Figure 2-1 WWTP Hydraulic Profile.



Barton & Loguidice, D.P.C. 4 1980.001.001/8.18

Figure 2-1:  Cayuga-Aurelius WWTP Hydraulic Profile



Cayuga County Water and Sewer AuthorityMunicipality Operations Efficiency and Capital Improvement Plan

1980.001.001/8.18 5 Barton & Loguidice, D.P.C.

2.2.2.1 Headworks

Raw sewage enters the WWTP in the headworks building where
preliminary treatment for screenings and grit removal is provided.
Treatment equipment includes a WesTech Model FS12 CleanFlo Spiral
influent screen and horizontal flow grit settling channels, which are
located within a ventilated building enclosure.  A manual bar screen
operates in parallel to the automatic influent screen.

The influent screen was designed based on an instantaneous peak
flow of 502 gpm (0.7 MGD).  Should flows exceed the influent screen
capacity, sewage will bypass the influent screen and spill over into the
bypass bar screen channel.

Photo 2-1:  Headworks Screen and Bypass Bar Screen

2.2.2.2 Influent Flow Distribution

After screening and grit removal, wastewater flows by gravity to
an influent flow splitter box located in the SBR tank structure.  The splitter
box distributes wastewater evenly to the two (2) Sequencing Batch
Reactor (SBR) treatment trains.



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority

Barton & Loguidice, D.P.C. 6 1980.001.001/8.18

2.2.2.3 Biological Treatment

The secondary
treatment process starts with
(2) parallel SBR treatment
trains.  The WWTP utilizes a
“flow-through” SBR process in
which both trains are
continually receiving influent;
however, only one (1) train is
discharging treated effluent at a given time.  The secondary treatment
process (both treatment trains) are contained in one 70-foot diameter
circular concrete tank.  Headworks effluent enters a pre-react zone in
advance of being aerated and decanted within the SBR treatment tank.
The liquid portion of the sewage, or secondary effluent, exits the SBR
through a decanter into the equalization tank.  The Waste Activated
Sludge (WAS) portion of the sewage is sent to the aerobic digesters
through sludge wasting pumps located in each SBR tank.

Figure 2-2:  SBR Treatment Tank Flow Schematic



Cayuga County Water and Sewer AuthorityMunicipality Operations Efficiency and Capital Improvement Plan

1980.001.001/8.18 7 Barton & Loguidice, D.P.C.

2.2.2.4 Post SBR Flow Equalization

The decanted effluent from each SBR is directed to the
Equalization (EQ) tank.  The EQ tank serves as a storage reservoir to
detain effluent flows at the higher decant rate and equalize flow rates from
the SBR tanks in order to reduce the peak hydraulic capacity of the
effluent disinfection system and the WWTP outfall piping.  Discharge
from the EQ tank is modulated through an automatically operated butterfly
–type flow control valve, located in the effluent flow metering manhole
adjacent to the UV Disinfection area.  The flow control valve is modulated
based on the effluent flow rate, closed based on a low-water level set point
in the EQ tank, and opened based on decant from the SBR.

2.2.2.5 Effluent Disinfection

Treated effluent is disinfected prior to
discharge through an outfall sewer to the
Seneca River.  Disinfection is accomplished
through a Trojan 3000 Plus Ultraviolet (UV)
disinfection system installed in a cast-in-place
concrete channel located external and adjacent
to the Control Building within a wood-framed
garage enclosure.  Effluent flows by gravity
from the EQ tank to the UV channel.

2.2.2.6 Solids (Sludge) Handling

Waste activated sludge (WAS) from the SBR treatment system is
produced at an estimated rate of approximately 219 pounds per day (ppd)
at 0.85% solids per basin.  As previously stated, submersible sludge
wasting pumps located in each SBR tank transport the WAS sludge into
the central aerobic digester tanks.

Sludge is aerobically digested within the aerobic digester tanks,
settled, and decanted to thicken. Submersible sludge pumps located in the
digesters are used to pump the stabilized sludge to two reed sludge beds
located on the north side of the WWTP site.

The reed beds further dewater and stabilize the sludge, ultimately
reducing the volatile solids and volume of waste solids that must be
disposed of offsite.  The reed beds are approximately 80 feet by 40 feet is
size.  An underdrain system consisting of perforated PVC under the reed



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority

Barton & Loguidice, D.P.C. 8 1980.001.001/8.18

beds allows for filtrate from the reed beds to be transported to the WWTP
return pump station.

The return pump station pumps the reed bed liquid filtrate back
into the force main at the head of the plant where the sewage is transported
back to the headworks, depicted in Figure 2-3.

Figure 2-3:  Solids Handling Hydraulic Profile

2.2.2.7 Aeration Systems

Air to the SBRs and digesters are provided by blowers located in
the blower room of the WWTP control building.  There are five (5)
blowers that operate the plant, one for each digester, one for each SBR,
and one spare that may be used for either the SBRs or digesters.  Fine
bubble fixed diffusers are used to distribute the air within the four aerated
tanks.



Cayuga County Water and Sewer AuthorityMunicipality Operations Efficiency and Capital Improvement Plan

1980.001.001/8.18 9 Barton & Loguidice, D.P.C.

Typical aeration blower Typical fine-bubble disc diffuser grid

2.2.3. Buildings

The WWTP site contains three (3) buildings; a Main Control Building, a
Headworks Building, and Storage Garage (not shown in aerial below).  All three
(3) buildings were constructed under the WWTP capital project and are in
excellent condition.  The Main Control Building houses the office, blower room,
lavatory, and garage.  The Village purchased a variety of sewer maintenance tools
and equipment under the WWTP project, and is very well equipped for
preventative maintenance and scheduled asset management.



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority

Barton & Loguidice, D.P.C. 10 1980.001.001/8.18

2.2.4. Controls

Operation at the WWTP is controlled by a PLC driven control panel and a
human-machine interface.  Operator adjustable set points, alarms, and an
automatic cellular phone dialer ensure WWTP operators are immediately notified
when a power outage occurs, critical equipment fails, or level set-points are
exceeded.  This equipment is located in the WWTP control building.

2.2.5. Emergency Power

The WWTP is equipped with a
250 kW diesel-driven Kohler
250REOZJE emergency generator.
The generator was sized to run the
entire WWTP. During a power outage,
the WWTP will be transferred to
auxiliary power by an automatic
transfer switch.

2.3. Deficiencies

The Village’s WWTP is in “very good” to “excellent” condition, with all assets
no more than three (3) years old.  The long-term financing, operation and maintenance of
the Village’s WWTP is, in large part, governed by provisions outlined within an
Intermunicipal Agreement for Sewage, Wastewater and Sewer Service executed by the
Town of Aurelius and Village of Cayuga in 2010 under the Joint Sewer Project.  As
stipulated in the Intermunicipal Agreement (IMA), the Town and Village have developed
a database of all the sewer “assets” constructed under the Joint Sewer Project, and are
currently implementing a shared Asset Management Plan (AMP) to assist with long-term,
sustainable ownership, O&M of the WWTP assets.  The AMP was funded through a
Department of State Local Government Efficiency (LGE) Implementation Grant which
covered purchase, data population and municipal staff training for an asset management
software system.

The final AMP, developed in close coordination with Village sewer and
administrative staff, is scheduled to “go live” in the late spring of 2018.  Once in use, the
AMP will be used for proactive O&M of WWTP equipment, generating/tracking work
orders, and in support of annual O&M budgets developed jointly by the Town and
Village.



Cayuga County Water and Sewer AuthorityMunicipality Operations Efficiency and Capital Improvement Plan

1980.001.001/8.18 11 Barton & Loguidice, D.P.C.

Through development of the AMP and discussions with the Chief WWTP
Operator, the following deficiencies were noted at the WWTP:

1. Seasonal Wet-weather Flows:  The Chief Operator reported the WWTP receives
elevated flow rates during seasonal wet-weather periods and following
precipitation events.  The Village’s collection system is 1930s vintage, is
comprised of vitrified clay pipe, and may be contributing to the excessive
inflow/infiltration (I/I).  The Operator also suspects that “private” inflow sources
such as residential sump pumps in houses along the low-lying lakeshore areas in
the Town may be contributing to this problem as well.

The Figure below illustrates the WWTP’s daily influent flow versus precipitation
for 2017. The impacts of seasonal high watertable, and rainfall induced direct and
indirect inflow is quite apparent in the graph, summarized as follows:

· The annual average flow to the WWTP is 90,000 gpd, or 40,000 gpd less than the
30-day average SPDES permit limit and design average daily flow of 140,000
gpd.  This constitutes that average daily remaining capacity at the plant.



Municipality Operations Efficiency and Capital Improvement Plan Cayuga County Water and Sewer Authority

Barton & Loguidice, D.P.C. 12 1980.001.001/8.18

· The dry-weather “base” sanitary flow calculated for non-precipitation days during
the summer months of August, September and October, was 63,000 gpd, or
approximately 27,000 gpd less than the annual average flow.  This constitutes the
average annual I/I conveyed to the plant, equating to 30-percent of the average
daily flow, and an annual volume of clean water treated of 9.86 million gallons.

· The wet-weather average daily flow for the two (2)-month period April/May 2017
was 140,000 gpd, or ~10,000 gpd above the SPDES permit limit of 130,000 gpd.
The estimated average daily I/I during April/May was 77,000 gpd, constituting
approximately 55-percent of the daily flow to the WWTP during this period.

2. Headworks:  The Headworks building is an unheated structure that is exposed to
the elements.  The Operator reported the water feed pipe to the screen has frozen